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Zhejiang Unifull Industrial Fiber Co., Ltd
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Description: Polyester Industrial Yarn Customer Code:
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No Item Unit Spec. AA Test Result Test Method
1 fﬁ%ﬁ% . dtex 1125+23 1127 GB/T14343-2008
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7 Thermal Shrinkage % 7.0+1.5 7.3 GB/T16604_2008
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